
2'-6"

1'-3"

3'-6"

with these instructions.
All equipment should be located and installed in accordance

parts information.
important maintenance instructions, as well as replacement
Please retain this instruction sheel in your files, It contains

ITEM NO.
PART 

NUMBER
DESCRIPTION QTY.

1 573-624 Post 2

2 105-018 Post Caps 2

3 575-917 Net Reel 1

4 146-520 5/16" x 5" Eye Bolt 3

5 116-516 5/16" x 4" Hex Bolt 2

6 316-501 5/16" Flat Washer 10

7 216-501 5/16" Hex Nut 5

4

Steel Strap
Anchor
(Order Separately

2

1

3

7

4

573-904

4

*INPORTANT**INPORTANT**INPORTANT**INPORTANT*

42'-6"

21'-3"

1'-0"

6"

1

TENNIS POSTS (ONE PAIR)TENNIS POSTS (ONE PAIR)TENNIS POSTS (ONE PAIR)TENNIS POSTS (ONE PAIR)

5 4 3 2

571-106571-106571-106571-106


